ElectriCub Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

PART # DESCRIPTION QTY
REQ.
CANPY103WINDSCREEN1
COWL006COWL1
COWL007DUMMY ENGINE1
CUB1F30SIDE WINDOWS1
CUB1P03RROLLED WING & FUSE PLANS1
CUB1P05INSTRUCTIONS1
ECUBD01DECAL SHEET 3" x 3-1/2, 4 COLORS1
DIE-CUT BALSA
CUB1W121/16" x 3" x 18" DC BALSA W44
ECUBF041/16" x 3-1/4" x 14" DC BALSA W5, W6, FAIRING2
ECUBF053/32" x 3-1/4" x 12" DC BALSA F4A, F5A, F6A, FDB1
ECUBF111/16" x 3-1/2" x 18" DC BALSA REAR/FRONT SHEET1
DIE-CUT BALSA 30"
CUB1F231/8" x 3" x 30" DC BALSA FUSE LOWER/MID SIDES2
CUB1F241/8" x 3" x 30" DC BALSA UPPER FUSE SIDE, DOUBLER, WING TE/TIP, FILLER PIECES2
ECUBF201/16" x 3" x 23-7/8" BALSA WING SHEET, SHEAR WEBS, FUSE SHEET4
DIE-CUT PLYWOOD
CUB1F251/8" x 3-3/4" x 19" DC PLY F1A, F1B, F2A, F31
CUB1F261/8" x 3-3/4" x 19" DC PLY WB, BB, FG, RADIO TRAY, BATT HATCH, WING MOUNT, CHIN PLATE1
CUB1F271/8" x 3" x 19" DC PLY DG, MOTOR MOUNT, SERVO MOUNT BRACKETS, AILERON SERVO TRAY1
DIE-CUT SMALL BALSA
CUB1S053/16" x 3" x 15" DC BALSA V1, V2, V3, R1, R2, S1, S51
CUB1W113/32" x 3" x 15" DC BALSA RIBS W1, W2, W3, BATTERY SEAT, LEADING EDGE JOINER2
ECUBF061/8" x 3-1/4" x 15" DC BALSA FORMERS F1C, F3A, F4, F5, F6, REAR WING SADDLE1
ECUBS043/16" x 3" x 12" DC BALSA S2, S4, E1, E2, E3, E4, STAB SADDLE2
SHAPED STICKS
CUB1W151/16" to 11/32" x 1" x 24" BALSA AILERON2
ECUBW041/4" x 3/4" x 30" BALSA LEADING EDGE1
STICKS
CUB1F281/8" x 1/4" x 24" BALSA WINDOW FRAME1
ECUBF151/8" x 3/8" x 24" BALSA FUSE STRINGERS7
ECUBS013/16" x 3/8" x 30" BALSA STAB, ELEVATOR LEADING EDGE, FIN FRAME2
ECUBS023/16" x 3/16" x 24" BALSA TAIL CROSS BRACES2
ECUBW033/16" x 3/16" x 26-1/4" BASSWOOD SPAR4
BASSWOOD STICKS
CUB1F311/4" x 1/4" x 12" BASSWOOD SERVO TRAY RAIL4
ECUBF121/4" x 1/4" x 13" BALSA BATT SUPPORT, STRUT MOUNT, PUSHRODS4
ECUBF161/8" x 15" BASSWOOD DOWEL FUSE STRINGERS3
ECUBW083/32" x 1/4" x 16-1/4" BASSWOOD WING STRUT4
WOOD BAG
CUB1F293-1/16" x 2" x 3-1/16" BIRCH PLY LANDING GEAR PLATE1
CUB1F311/4" x 1/4" x 12" BASSWOOD SERVO TRAY RAIL1
CUB1W131/32" x 3-1/8" x 5-3/4" BIRCH PLY WING BOLT PLATE, HATCH STOP, STRUT BACKUP, HATCH PLATE1
CUB1W161/16" to 11/32" x 1" x 4" BALSA WING CENTER TRAILING EDGE2
CUB1W171/4" x 1-1/2" BIRCH WING DOWEL1
CUB1W181/16" BIRCH PLY WING JOINER1
ECUBF181/4" x 5-7/8" TRIANGLE CHIN PLATE REINFORCEMENT1
ECUBR013/16" x 3/8" x 5/8" BASSWOOD RUDDER INSERT1
HARDWARE
GLTP0061" x 22" FIBERGLASS TAPE1
NYLON03NYLON SMALL CONTROL HORN2
NYLON17NYLON CLEVIS4
NYLON31NYLON STRIP HINGE 4"1
NYLON351/8" NYLON LANDING GEAR STRAPS (TREE OF 4)1
NYLON4910-24 x 1-1/4" NYLON WING BOLT2
NYLON91NYLON FASLINK PUSHROD KEEPER2
NYLON96TORQUE ROD HORN FOR 4-40 THREADED2
PLTB0211/4" CLEVIS RETAINER SILICONE4
SCRW0012-56 x 3/8" ROUND HEAD PHILLIPS® SCREW4
SCRW004#4 x 1/2" PHILLIPS® HEAD SHEET METAL SCREW4
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW26
VLCRSH033/4" x 3-1/2" HOOK & LOOP MATERIAL1
WBNT002L.093 AILERON TORQUE ROD (LEFT)1
WBNT002R.093 AILERON TORQUE ROD (RIGHT)1
WBNT123.063 TAILGEAR1
WBNT1243/32" WIRE ELEVATOR TIE1
WSHR006#2 FLAT WASHER1
HCAQ2010RUBBER BANDS 1/4LB. #624

Return to Parts Index | How to Order Parts